
SELECT GRANDSTAND 

4 TIERS X 4 m. 

(Code No: SEL G4T4)  

PART 

No.  

PART NAME  QTY 

SG1 ALUMINIUM  FRAME 4 

SG2 ALUMINIUM SEAT PLANK  7 

SG3 ALUMINIUM BACK REST 1 

SG4 BACK REST PLATE  1 

SG5 TRUSS / CROSS BAR 6 

SG6 M10x35mm. HEX. HEAD BOLT 4 

SG7 M12x90mm. HEX. HEAD BOLT 8 

SG8 M6x25 mm. HEX. HEAD BOLT 120 

SG9 M6 LOCKNUT  120 

SG10 M10 LOCKNUT 4 

SG11 M10 PLAIN WASHER 8 

SG12 M12 PLAIN WASHER 16 

SG13 M12 LOCKNUT 8 

[1] 

WARNING: READ THE ASSEMBLING INSTRUCTIONS CAREFULLY BEFORE ASSEMBLING THE SELECT GRANDSTAND.  

Make sure to wear protective gloves and foot protection when installing and assembling this product.  Unpack the unit and make sure all the components are 

included before proceeding. This activity requires two o more people as lifting is involved. Please ensure bolts are only finger tightened during the assembling 

process for  flexibility in lining up components. Securely tighten the bolts before anchoring the product to the ground.   

A. Have two frames [SG1] up with bolt down lugs facing inwards.  

B. Place the back seat plank [SG2] on top frames [SG1] (STEP 1),  and secure them with bolts [SG8] and lock nuts [SG9] - 

finger tighten.  

C. Place the front seat plank [SG2] (STEP 2) onto the frames [SG1]  and bolt through as per item B .  

1 

1 

[SG1] 

[SG2] 

[SG5] 

[SG4] 

[SG3] 

[SG 6/7/8] 

[SG9/10/13] 

 
IT CONTINUES ON THE BACK 

PAGE 

[SG2] 

[SG2] 

[SG10x4] 
[SG8x4] LUG 

[SG1] 

[SG1] 

1 

2 

[SG11/12] 



2 

A. Place two frames [SG1] in the middle with lugs facing inwards and secure them 

to the back and front seat planks [SG2] with hex head bolts [SG8] and lock nuts 

[SG9]—finger tighten.  

B. Install the rest of the foot and seat planks [SG2] as shown in the illustration’s 

sequence. Attach the planks to the frames [SG1] with hex bolts [SG8] and lock 

nuts [SG9] —Finger tighten.    

 

3 

A. Attach the back rest flat bar [SG4] to the frames [SG1] with 

countersunk head bolts [SG6], lock nuts [SG10] and plain 

washers [SG11] - finger tighten. 

B. Now place your backrest [SG3] on, line it up accordingly, 

attach it with hexagonal head bolts [SG8] and locknuts [SG9]

—hand tighten.  

4 

A. Have the 6 cross bars [SG5] in place 

and secure them to the back of the 

frames [SG1] with hex head bolts 

[SG7], locknuts [SG13], and plain 

washers [SG12] on both ends.  

A. Tighten the whole structure with spanners and appropriate 

tools.   

B. Attach the whole unit to the ground, with M12 dyna-bolts on 

each frame lug.  

2 

[SG7] 

[SG13] [SG5] 

[SG8x4] 

[SG12] 

[SG8x2] [SG9x2] 

[SG6x1] 

[SG11x1] 

[SG4] 

[SG3] 

3 

4 

5 

[SG2] 

 

[SG4] 

 

 

 
 [SG1] 

[SG1] 

6 

 

 

[SG9x4] 

7 

[SG11x1] 


